High Pressure Lubriguns for Use on Lubrovans & Lubromobiles
400 Lbs & 120 Lb. Drum Size, 50:1 Ratio
Series “A”

L’NCOLN Models V350400LT, V450400LT, V350120LT & V450120LT

MODELS V350400LT & V450400LT
FOR 400 Lb DRUM SIZE

NOTE: Drums shown for illustration MODELS V350120LT & V450120LT
only, not included wtih models. FOR 120 Lb DRUM SIZE
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Models V350400LT, V450400LT, V350120LT & V450120LT
High Pressure Lubriguns for Use on Lubrovans & Lubromobiles

400 Lbs & 120 Lb. Drum Size, 50:1 Ratio
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from pump, as shown below. Install hook using head
bolt, as shown, position hook over center of pump, and
tighten head bolt securely. Use hook (item 25 with small

mounting hole) on V350400000 pumps. Use hook (item
26 with large mounting hole) on V450400000 pumps.
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MODELS V350400LT & V450400LT
FOR 400 Lb DRUM SIZE

ITEM 2
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Models V350400LT, V450400LT, V350120LT & V450120LT
High Pressure Lubriguns for Use on Lubrovans & Lubromobiles

400 Lbs & 120 Lb. Drum Size, 50:1 Ratio

MODELS V350400LT & V450400LT

QUAN. PER MODEL

ITEM NO DESCRIPTION PART NO REFER TO SEPARATE
V350400LT | V450400LT INSTRUCTIONS
1 50:1 3" GREASE PUMP, 400# V350400000 1 NA SECTION A5, PG 82
50:1 4" GREASE PUMP, 400# V450400000 NA 1 SECTION A5, PG 82
DRUM COVER & ROD ASSY K050400LT 1 1
2 UNION ELL 80202 1 1
2A  |[COUPLER BODY (PART OF ITEM #2) 10602 1 1
2B |COUPLER NUT (PART OF ITEM #2) 10603 1 1
2C  |COUPLER STUD (PART OF ITEM #2) 10601 1 1
3 1/4-20 X 5/8" HEX BOLTS 4 4
4 VENT FITTING 5698 1 1
5 5/8-11 WING NUT 2 2
6 GASKET 31184 1 1
7 COVER PLATE 360640 1 1
8 GASKET 33116 1 1
9 1/4-20 HEX NUTS 4 4
10  [HEX NUT, 1/8 NPSM 51055 1 1
11 1/4-20 X 9/16 SEMS HEX BOLT 4 4
12 |GASKET 33152 1 1
13 [1/2-20 X 3/4" HEX BOLT 4 4
14  |DRUM COVER (INCL ITEM 16) 93039 1 1
15 [HOLD DOWN STRAP 275417 2 2
16 |COVER GASKET (INCL WITH ITEM #14) 34691 1 1
17  |GASKET, ALUMINUM 31038 4 4
18  [HEX NUT, 1/2-20 UNF 51007 4 4
19  ['J"BOLT, 5/8-11 UNC 11373 2 2
20 |[EYE BOLT, 3/4-16 X 3-1/2 66192 2 2
21 LOCK WASHER, 3/4 66193 2 2
22  [HEX NUT, 3/4-16 UNF 2 2
23 |AIR COUPLER, 3/8 NPT FEMALE 5874 1 1
24 |AIR NIPPLE, 3/8 NPT MALE 5875 1 1
25  |LIFTING HOOK (Small mounting hole) 275415 1 NA
26  |LIFTING HOOK (Large mounting hole) 275416 NA 1
FOLLOWER ASS'Y 85825 OPT OPT SEC. K5, PG 23 SERIES
NA  NOTAPPLICABLE TO MODEL
OPT MAY BE USED, BUT NOT SUPPLIED WITH MODEL SHOWN
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Models V350400LT, V450400LT, V350120LT & V450120LT
High Pressure Lubriguns for Use on Lubrovans & Lubromobiles

400 Lbs & 120 Lb. Drum Size, 50:1 Ratio
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SEE NOTE

MODELS V350120LT & V450120LT

FOR 120 Lb DRUM SIZE

NOTE: To install hook (ITEM 25 or 26) to air motor,
disconnect air supply to pump, remove one head bolt
from pump, as shown below. Install hook using head
bolt, as shown, position hook over center of pump, and
tighten head bolt securely. Use hook (item 25 with small
mounting hole) on V350400000 pumps. Use hook (item
26 with large mounting hole) on V450400000 pumps.
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ACCESSORY TO BE USED WITH
GREASE PUMPS
MUST BE ORDERED SEPARATELY
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Models V350400LT, V450400LT, V350120LT & V450120LT
High Pressure Lubriguns for Use on Lubrovans & Lubromobiles
400 Lbs & 120 Lb. Drum Size, 50:1 Ratio
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MODELS V350120LT & V450120LT

ITEM NO DESCRIPTION PART NO QUAN. PER MODEL REFER TO SEPARATE
V350120LT | V450120LT |INSTRUCTIONS
1 50:1 3" GREASE PUMP, 400# V350120000 1 NA SECTION A5, PG 82
50:1 4" GREASE PUMP, 400# V450120000 NA 1 SECTION A5, PG 82
DRUM COVER & ROD ASSY K050120LT 1 1
2 UNION ELL 80202 1 1
2A  |COUPLER BODY (PART OF ITEM #2) 10602 1 1
2B |COUPLER NUT (PART OF ITEM #2) 10603 1 1
2C  |COUPLER STUD (PART OF ITEM #2) 10601 1 1
4 VENT FITTING 5698 1 1
5 5/8-11 WING NUT 2 2
6 GASKET, ALUMINUM 31184 1 1
8 GASKET 33116 1 1
10  [HEX NUT, 1/8 NPSM 51055 1 1
11 1/4-20 X 9/16 SEMS HEX BOLT 4 4
12 |GASKET 33152 1 1
14  |[DRUM COVER ASSY (INCL ITEM 16) 82989 1 1
16 |[COVER GASKET (INCLWITH ITEM 14) [34694 1 1
19  ['J" BOLT, 5/8-11 UNC 13565 1 1
20 |[EYE BOLT, 3/4-16 X 3-1/2 66192 2 2
21 LOCK WASHER, 3/4 66193 2 2
22  HEX NUT, 3/4-16 UNF 2 2
23  |AIR COUPLER, 3/8 NPT FEMALE 5874 1 1
24 |AIR NIPPLE, 3/8 NPT MALE 5875 1 1
25  [LIFTING HOOK (Small mounting hole) 275415 1 NA
26 |LIFTING HOOK (Large mounting hole) 275416 NA 1
FOLLOWER ASSY 84780 OPT OPT  IsEc. K5, PG 6 SERIES
NA  NOTAPPLICABLE TO MODEL
OPT MAY BE USED, BUT NOT SUPPLIED WITH MODEL SHOWN
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